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RU484
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
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Plot 7-1419. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 1 — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5230MHz
Channel: 46
PASS & RBW: 1MHz  peak: 5149.22 MHz, 66.70 dBuVv/m
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Plot 7-1420. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 1 — RU484)

’ A :
FCC ID: BCGA2324 PCTEST MEASUREMENT REPORT ppr_oved by
Prouc o be part o @ elemert (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
. Page 856 of 958
1C2004270029-13-R1.BCG | 07/16/2020 - 09/09/2020 | Tablet Device

© 2020 PCTEST V 10.2 04/22/2020
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @ element

Worst Case Mode:
Worst Case Transfer Rate:
RU Index:

Distance of Measurements:

Operating Frequency:
Channel:
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802.11ax
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65
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Peak
Avg. Offset 15.5dB
Peak Offset: 15.6dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms

Peak: 5355.07 MHz, 66.22 dBuV/m
Avg: 5351.12 MHz, 50.96 dBuV/m
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Plot 7-1421.

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:

Operating Frequency:
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Radiated Upper Band Edge Plot Antenna 2a (Peak & Average — UNII Band 2A — RU484)

Peak: 5352.02 MHz, 67.55 dBuV/m
Avg: 5350.40 MHz, 51.04 dBuV/m
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Plot 7-1422.
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Radiated Upper Band Edge Plot Antenna 2a (Peak & Average — UNII Band 2A — RU484)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5510MHz
Channel: 102
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Plot 7-1423. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 2C — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5550MHz
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Plot 7-1424. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 2C — RU484)
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Worst Case Mode:

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
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Plot 7-1425. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 2C — RU484)

Worst Case Mode:

Worst Case Transfer Rate:

RU Index:
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Plot 7-1426. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 2C — RU484)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5670MHz
Channel: 134
Trace: MaxHold RBW: 1 MHz 5726.56 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.7dB SWT: 1.01ms 63.04 dBpuV/m
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Plot 7-1427. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNIl Band 2C — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5755MHz
Channel: 151
Trace: MaxHold RBW: 1 MHz 5647.62 MHz
D : PK VBW: 3 MH
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Plot 7-1428. Radiated Lower Band Edge Plot Antenna 2a (Peak — UNII Band 3 — RU484)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5795MHz
Channel: 159
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Plot 7-1429. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNIl Band 3 — RU484)
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7.6.11 Antenna 2a Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:
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Plot 7-1430. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 1 — RU26)
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Worst Case Mode:
Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
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Plot 7-1431. Radiated Upper Band Edge Plot Antenna 2a (Peak & Average — UNIlI Band 2A — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
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Plot 7-1432. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 2C — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 36
Distance of Measurements: 3 Meters
Operating Frequency: 5610MHz (FCC only)
Channel: 122
Trace: MaxHold RBW: 1 MHz 5751.18 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.7dB SWT: 1.01ms 59.42 dBuV/m
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Plot 7-1433. Radiated Upper Band Edge Plot Antenna 2a (Peak— UNII Band 2C — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold RBW: 1 MHz 5649.88 MHz
D : PK VBW: 3 MH
PASS Offset: 16.1dB SWT: 1.01ms 63.44 dBuV/m
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Plot 7-1434. Radiated Lower Band Edge Plot Antenna 2a (Peak — UNII Band 3 — RU26)

’ A :
FCC ID: BCGA2324 PCTEST MEASUREMENT REPORT ppr_oved by
Proud to be part of @ element (CERT|F|CAT|ON) Quahty Manager
Test Report S/N: Test Dates: EUT Type:
) Page 864 of 958
1C2004270029-13-R1.BCG | 07/16/2020 - 09/09/2020 | Tablet Device

© 2020 PCTEST V 10.2 04/22/2020
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 36
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold RBW: 1 MHz 5966.85 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.9dB SWT: 1.01ms 59.25 dBuV/m
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Plot 7-1435. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNIl Band 3 — RU26)
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RU996
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
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Plot 7-1436. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 1 — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5290MHz
Channel: 58
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Plot 7-1437. Radiated Upper Band Edge Plot Antenna 2a (Peak & Average — UNII Band 2A — RU996)
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Peak: 5355.05 MHz, 66.59 dBuV/m
Avg: 5354.84 MHz, 51.14 dBuV/m
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
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Plot 7-1438.
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Plot 7-1439. Radiated Lower Band Edge Plot Antenna 2a (Peak & Average — UNIl Band 2C — RU996)
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Worst Case Mode:
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Plot 7-1440. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 2C — RU996)
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Plot 7-1441. Radiated Lower Band Edge Plot Antenna 2a (Peak — UNII Band 3 — RU996)
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Plot 7-1442. Radiated Upper Band Edge Plot Antenna 2a (Peak — UNII Band 3 — RU996)
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7.6.12 Antenna 1b Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
PASS peakfce RBW: 1 MHz  peak: 5133.82 MHz, 57.10 dBuV/m
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Plot 7-1443. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 1 — RU26)
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Plot 7-1444. Radiated Upper Band Edge Plot Antenna 1b (Peak & Average — UNIl Band 2A — RU26)
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Plot 7-1445. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 2C - RU26)
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Plot 7-1446. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 2C — RU26)
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Plot 7-1447. Radiated Lower Band Edge Plot Antenna 1b (Peak — UNII Band 3 — RU26)
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Plot 7-1448. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNIl Band 3 — RU26)
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Plot 7-1449. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 1 — RU242)
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Plot 7-1450. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 1 — RU242)
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Plot 7-1451. Radiated Upper Band Edge Plot Antenna 1b (Peak & Average — UNII Band 2A — RU242)
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Plot 7-1453. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 2C — RU242)

802.11ax

MCS11

61

3 Meters

5520MHz

104

oo Yk o VBW: 3 M2
Poak Offsct: 15.7da_SWT: 1.01ms

Peak: 5465.12 MHz, 63.40 dBpV/m
Avg: 5460.00 MHz, 47.32 dBUV/m

Field Strength (dBuV/m)

60 1.

hA

40

5350

5369

5388 5407 5426

5445

5464 5483 5502 5521 5540

Frequency (MHz)
Plot 7-1454. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 2C - RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
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Plot 7-1455. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 2C — RU242)
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Plot 7-1456. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 2C — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5680MHz
Channel: 136
Trace: MaxHold RBW: 1 MHz 5725.76 MHz
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Plot 7-1457. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 2C — RU242)
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Plot 7-1458. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 2C — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz 5632.11 MHz
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PASS Offset: 16,308 SWT: 1.01ms 59.33 dBuV/m
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Plot 7-1459. Radiated Lower Band Edge Plot Antenna 1b (Peak — UNII Band 3 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
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Plot 7-1460. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 3 — RU242)
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7.6.13 Antenna 1b Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]
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Plot 7-1461. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNII Band 1 — RU26)
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Plot 7-1462. Radiated Upper Band Edge Plot Antenna 1b (Peak & Average — UNIl Band 2A — RU26)
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Plot 7-1463. Radiated Lower Band Edge Plot Antenna 1b (Peak & Average — UNIlI Band 2C — RU26)
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Plot 7-1464. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 2C — RU26)
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Plot 7-1465. Radiated Lower Band Edge Plot Antenna 1b (Peak — UNII Band 3 — RU26)
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Plot 7-1466. Radiated Upper Band Edge Plot Antenna 1b (Peak — UNII Band 3 — RU26)
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